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Report No.: KX20250823-03 Date: 2025-08-28

FEiE B sample information:

FE i 44 PR AFREE =8k
Sample name :Bead straight tee
FE TS /A% :3/4”x3/4”x3/4” (T)PFA Natural UHP Koscn
Sample Type/Specification

A ts :WQ-C250840725
Production batch number

SR RHI IR :211SH(9873 i)
Raw material lot

YEHH :PM.12.1219191
Material code

FE it £ :1pcs

Sample Qty

A4S . 20250823-03

Sample No.

FE U H :2025-08-23

Date of sample received

FE it I H 3 :2025-08-23~2025-08-28

Sample Test Period

MR A% Test content:

AT H AEZ T L

Test Item(s) :Please refer to next page(s)
M7V AEZ T L

Test Method(s) :Please refer to next page(s)

Prepfetuby: ﬁ% %

Reviewed by:

http://www.koscn.cn
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B IRFTE sample situation process:
FEMmEMA: 21607.69 mm?
Sample surface area
BRIT R 484.98 g
Solution weight
RIIRE: 23£27C
ambient temperature
RIBRST: 5% G5 HIHIR
Solution composition
R 24h
Soaking time
WAL R Test Results :
LT H M T7i% L) M 4 S i
Test items Test Method Unit Test Results Reference range Conclusion
Li pg/m? 0.0002 <2 74 Pass
Na ug/m? 0.01 <10 & Pass
Mg ug/m? 0.005 <2 54 Pass
Al pg/m? 0.002 <5 56 Pass
K ug/m? 0.01 <10 54 Pass
Ca pg/m? 0.16 <10 546 Pass
Ti ug/m? 0.001 <2 54 Pass
Y, pg/m? A H <2 54 Pass
Cr pg/m?2 0.01 <1 & Pass
Mn 2 5 ug/m? 0.001 <5 54 Pass
Fe pg/m? 0.03 <5 TF& Pass
Ni pg/m? 0.02 <1 546 Pass
Cu pg/m? 0.001 <10 546 Pass
Zn ug/m? 0.01 <5 & Pass
Sr pg/m? A H <0.5 54 Pass
As ug/m? ARAG H <2 & Pass
cd pg/m? M <2 54 Pass
Sb pg/m? 0.01 <2 546 Pass
Ba pg/m? A H <15 54 Pass
Pb pg/m? 0.002 <1 4 Pass
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1. KE{L 28 Testing equipment: ICP-MS
2. A5 model: %44t 8900/Agilent8900
3. ZEJEHIKIET SEMIF57
The reference rang is derived from SEMIF57
¥ i 8 F Sample Photo

IHE HE S LT o s - 5 5
This photo is limited to use with this Report
*** 4 5 L5 End of the report***




